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Chapter 4 Central Nervous System (Hospital ONLY)
	Staff Group covered by this document

All prescribers working within the Stockport NHS Foundation Trust


	Key Objective of the document

To provide guidance on the most cost effective medications for use at Stockport NHS Foundation Trust


	Verification

This guideline has been reviewed and approved by the following;

NHS Stockport STAMP committee

Medicines Management Committee SNHSFT

	Signed off by ………………………………………….     (Clinical Pharmacist)       Date



	Version Control

1.2 – for hospital only drugs


Key
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	Amber drug (shared care) 
These drugs may be prescribed in General Practice provided an Approved Shared Care Protocol has been Provided and that the GP is happy to accept the clinical responsibilities and monitoring responsibilities detailed in said protocol.

See SMC website for details of approved Protocols ( add link)

see GMMMG RAG list
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	If a medicine is unlicensed this should be highlighted in the template as follows

	▼
	Black triangle 

This identifies newly licensed medicines that require additional monitoring by the European Medicines Agency

	
	Display choices as -  Drug name [image: image3.jpg]


  or [image: image4.jpg]


 or ▼


For cost information please refer to Drug Tariff or your Clinical System



Chapter 4 Central Nervous System
	Section 4.1
	Hypnotics and Anxiolytics

	4.1.1 Hypnotics
	
	

	
	
	

	4.1.2 Anxiolytics

                    Acute State 
	
	

	Panic disorder 
	
	

	Generalised anxiety disorder   

PTSD/OCD       
	
	

	Acute state
Panic / GAD / OCD / PTSD
	
	

	GAD
	
	

	

	Section 4.2
	 Drugs used in psychoses and related disorders


	
	Clozapine tablets: 25mg, 100mg
	Hospital only



	
	
	


	4.2.2 Antipsychotic depot injections

	
	

	


	4.2.3 Antimanic drugs
	
	

	Section 4.3
	Antidepressants

	4.3.1
Tricylic and related antidepressants
	
	

	
	
	


	 4.3.2 Mono-amine oxidase inhibitors (MAOI’s)
	
	

	4.3.3 Selective serotonin re-uptake inhibitors
	
	


	 4.3.4 Other anti-depressants
	
	

	Section 4.4
	CNS stimulants and drugs for attention deficit hyperactivity disorder

	ADHD Adults
	
	

	

	CNS Stimulates
	
	

	Section 4.5
	Drugs used in the treatment of obesity

	4.5.1 Anti-obesity drugs acting on the gastro intestinal tract
	
	

	

	Section 4.6
	 Drugs used in vertigo and nausea 

	Vomiting in Pregnancy
	Ondansetron tablets 4mg
	

	Post op 
	Ondansetron 4mg PO/IV/IM
Prochlorperazine buccal tablets 3mg

Cyclizine 50mg Injection
	

	Motion sickness
	
	

	Fluctuating functions / Menieres
	
	

	Acute attacks
	
	

	Disequilibrium
	
	

	Section 4.7
	Analgesics 

	4.7.1 Opioid Analgesics
	

	4.7.2 Opioids
	
	

	4.7.3

Neuropathic Pain
	
	

	Subsection 4.7.4 Antimigraine drugs
	
	

	4.7.4.1 

Treatment of acute migraine
	
	

	
	
	

	4.7.4.2  Prophylaxis of migraines
	
	

	4.7.4.3 Cluster headache
	

	4.8
	Antiepileptics

	Subsection

4.8.1 Control of epilepsy 
	

	
	Levetiracetam

Intravenous route 
	Keppra®

	
	Phenobarbital

Intravenous route 
	

	
	Phenytoin
Intravenous route 
	Epanutin®
MHRA Safety Update: risk of Stevens-Johnson syndrome

	
	Sodium Valproate
Intravenous route 
	Epilim®


	 4.8.2 Drugs used in status epilepticus

IN HOSPITAL


	First line

1st choice

Intravenous Lorazepam 4mg/ml

2nd choice (If Lorazepam unavailable)

Intravenous Diazepam Emulsion (Preferred) or Solution 5mg/ml

Second line

Intravenous Phenytoin

or 

Intravenous Phenobarbital

Third Line (Under critical care supervision)

Intravenous Propofol, Midazolam or Thiopentone
	

	Section 4.9
	Drugs used in parkinsonism and related disorders

	4.9.1 Dopaminergic drugs used in Parkinson’s disease
(Levodopa with dopadecarboxylase)
	Also see NBM protocol 
	

	4.9.1 (Dopamine receptor agonists)


	Apomorphine shared care guidelines   [image: image5.jpg]



Also included in NBM protocol

	
	
	

	Subsection 4.9.2

Antimuscarinic drugs used in parkinsonism (extra-pyramidal symptoms)
	

	
	


	4.9.3

Drugs used in essential tremor, chorea, tics and related disorder
	

	Botulim Toxin type A-   Botox® and Dysport® are licensed for the treatment of focal spasticity (including arm symptoms in conjunction with physiotherapy, dynamic equinus foot deformity caused by spasticity in ambulant paediatric cerebral palsy patients over 2 years, and hand and wrist disability associated with stroke), blepharospasm, hemifacial spasm, and spasmodic torticollis.

	Section 4.10
	Drugs used in substance dependence


	4.10.1

Alcohol Dependance
	
	

	Additional notes

Refer to BNF and local policies/guidelines for more detailed guidance on which agent to use and when. 

1. CG115 Alcohol dependence and harmful alcohol use: NICE guidance – this also mentions use of naltrexone which is only prescribable in secondary care


	 4.10.2

Cigarette Smoking

	1. 

	Subsection
4.10.3 Opioid dependence

	
	

	Additional notes

In-patients with a history of non-therapeutic opioid use should be managed initially with methadone in accordance with Brief guidelines for treatment of opioid withdrawal in in-patients with a history of non-analgesic opioid use.  Alternatives may be used after taking advice from specialist prescribers.



	4.11
	Drugs for Dementia
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	Version 1.2 – Approved Nov 15
Review date Nov 17 or sooner if major changes in GMMMG formulary or local or national guidance

	Chapter 4 – page 2 of 8



[image: image7][image: image8][image: image9.png][image: image10.png]Stockport
Clinical Commissioning Group



[image: image11.png]Stockport INHS

NHS Foundation Trust



